PARTS LIST

for

Kit‘henAidc@

HOT WATER DISPENSER
GOOSENECK SPOUT

MODEL
KHWGH1 GOYWALIO

AWH - White
CR - Chrome

FOR CUSTOMER SATISFACTION ALWAYS USE
FACTORY SPECIFICATION PARTS

KITCHENAID ST. JOSEPH MICHIGAN 49085
9-92 litho in US.A. © 1992 KITCHENAID Part No. 4176938




DISPENSER UNIT PARTS
For Model: KHWG160YWHO

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
4176938 2



1 4176124 Cap, Top
2 4162376 Upper | nsul ation
3 4162589 Bracket, Mounting
4 4162372 Upper Tank & Tube
5 4159230 Machi ne Screw, (6) 8-32 X 3/8" Phil. Pan Head
6 4159072 Machi ne Nut (8-32 Hex)
7 4162386 Ground Wre
8 4159286 Machi ne Screw, 8-32 X 1/2" Phil. Truss Hd.
9 4159493 Lock Washer #8 Ext. Shakeproof
10 4159072 Machi ne Nut #8-32 Hex
11 4159824 "O' Ring
12 4162195 Cord & Pl ug
13 4159032 Strain Relief
14 4176126 Def | ect or
15 4176123 Shel | Cover
16 4162374 I nsul ati on Tank
17 4162370 Lower Tank
18 4176125 Cap, Bottom
19 4169569 Screw & L.W Assy. #8 X 3/8 Phil. Truss Head
20 4159056 Nut, Tube Fitting (3/8")
21 4159055 Sl eeve, Tube Fitting (3/8")
22 4162591 Pl ug, Drain
24 4162381 Hose, O ear
25 4161148 Cl anp, Tube (9/16" Tube)
26 4162681 Cover, Front
27 4159430 Screw, Self Tap
28 4162590 Cover, Aspirator
30 4162380 Di spl acer
32 4159072 Machi ne Nut #8-32 Hex
33 4162379 Bushi ng, Ther nost at
34 3183056 Ther nost at
35 4162378 Cover, Dust (Thernostat)
36 4162387 Heat er El enent (Includes Illus. 38)
37 4159825 "O'" Ring (2)
38 4160076 Nut, (2) Heater Elenment
39 4162375 Spacer (3)
40 4161909 Bushi ng, Water CQutlet Tube
41 4161910 Bushi ng, Water Inlet Tube
42 4159493 Lock Washer #8 Ext. Shakeproof
43 4162641 Thermal Fuse
44 3183057 Knob, Ther nost at
46 3183055 Thernostat & Dust Cover (Includes Illus. #34 & 35)
47 4176042 Spring, Hose (Anti-Kink)
Fol l owi ng Parts Not |Illustrated
4162361 Upper Tank (Includes Illus. 4 & 36)

LI TERATURE PARTS
LI T3184330 Use & Care Guide and Installation Instructions
L1 T4176938 Repair Parts List



4176938

SPOUT UNIT PARTS
For Model: KHWG160YWHO

lllus. Part
No.

No.

DESCRIPTION

1

OB WN

3184342
3184341
9701007
4159059
4159058
4162185
4159060

4161200
4161147

4162589
3184329

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

4

Gooseneck Spout
Assembly

White

Chrome

Tube (3/8"1.D.)
Compression Nut
Sleeve, Compression
Screen, Inlet

Union, Compression
(1/4" Tube To 1/4"
Tube) {includes

lllus. 4 & 5)
Self-Drilling

Valve

Clam'P, Tube

(3/8" Tubing)
Bracket, Mounting
Nut, Mounting




PP ORI WN

= O

Gooseneck Spout Assenbly

3184342 Wi te

3184341 Chr one

9701007 Tube (3/8" 1.D.)

4159059 Conpr essi on Nut

4159058 Sl eeve, Conpression

4162185 Screen, |nlet

4159060 Uni on, Conpression (1/4" Tube To 1/4" Tube) (includes Illus. 4
4161200 Self-Drilling Valve

4161147 C anmp, Tube (3/8" Tubing)

4162589 Bracket, Mounting

3184329 Nut, Munting



	FRONT COVER
	DISPENSER UNIT
	SPOUT UNIT

